SY335C9I2KH hydraulic excavator SANY FNT

 

 

零件代码 PART NUMBER

名称 PART NAME

60075481

杠杆

Lever

60008532

杠杆

Lever

60008522

杠杆

Lever

60008535

活塞

Piston

60008536

阀体

Body, valve

60008524

推杆

Pushrod, valve

60008494

弹簧座

Seat, spring

60150555

弹簧-外

Spring-Outer

60008547

弹簧-内

Spring, inner

60008526

调节杆

Rod, adjusting

60150553

衬套

Bushing

60008520

活塞

Piston

60008495

弹簧座

Seat, spring

60150551

调节杆

Adjuster

60150554

弹簧

Spring

60008503

阀套

Sleeve, valve

60008538

推轴

Shaft, thrust

60008539

弹簧座

Seat, spring

60008541

弹簧

Spring

60008540

弹簧

Spring

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60008702

O形圈

O-ring

60008701

O形圈

O-ring

60008703

O形圈

O-ring

60009938

垫片

Gasket

60008748

挡圈

Ring, retaining

60008734

Pin

60008733

Pin

60008735

Pin

60008736

Pin

60150562

Pin

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60150559

螺钉

Screw

60150560

螺钉

Screw

60150556

螺钉

Screw

60150557

螺钉

Screw

60150558

螺钉

Screw

60150561

螺母

Nut

60008506

螺母

Nut

60009937

挡圈

Ring, retaining

60008546

Pin

60008743

螺杆

Screw

60008886

钢球

Ball, steel

60008513

机体

Body, machine

60008534

Plug

60008533

Plug

60008497

调节螺母

Nut, adjusting

60008529

Cover

60008537

螺母

Nut

60008510

机体

Body, machine

B229900001021

转换杆

Lever, change-over

60008548

Cover

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60008694

O形圈

O-ring

60008707

O形圈

O-ring

60008708

O形圈

O-ring

60008696

O形圈

O-ring

60008693

O形圈

O-ring

60008704

O形圈

O-ring

60008692

O形圈

O-ring

60008709

O形圈

O-ring

60008697

O形圈

O-ring

60008706

O形圈

O-ring

60008698

O形圈

O-ring

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

A820203001389

法兰    Flange

B230103005131

胶管    Hose, rubber

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

12855224

右门总成

Door GP, right

A810502020139

扶手

Handhold

A210111000203

螺栓

Bolt M12×35GB5783 10.9

A210491000121

垫圈

Washer 12GB1230

A210111000204

螺栓

Bolt M12×40GB5783 10.9

A820101210711

垫片

Gasket

A820101210712

垫片

Gasket

12909447

工具箱总成

Battery Box Assy SY300E.1.6.10

12909452

装饰盖

Trim cover SY300E.1.6.11

A210111000202

螺栓

Bolt M12×30GB5783 10.9

24000513

垫圈12GB93 达克锈

Washer 12GB93

12103866

燃油箱底盖板

Bottom covered plate of fuel tank

11178765

液压油箱底盖板

Cover

10842737

主阀下盖板

Cover, lower, main valve

A820101219919

驾驶室底前盖板

Cover

A820101219918

后中盖板

Cover

A810502015199

左后底盖板

Cover

10179546

发动机底盖板

Coverplate, bottom, engine

A810502012251

右后底盖板

Cover

A820101342509

右后底盖板

Cover

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

12697690

左门总成

left door assySY305C9I2K.1.6.12

12697699

空滤盖板

Air filter plateSY305C9I2K.1.6.13

12855576

降噪海绵

spongeSY335C9H.1.6-22

A222200000065

门锁

Lock, door

A810502012207

左上后盖

Cover, rear, upper left

A210111000343

螺栓M8×20GB5783 10.9级

Bolt

60060565

垫圈8GB96.1 达克锈

Washer

11256386

机顶罩总成

Engine hood GP

11945259

中上盖板

Middle(B) plate

A820299000383

Sleeve

10123768

右上后盖

Cover, rear, upper right

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

12697701

左前隔板总成

Rear support of

60060546

垫圈10GB96.1 达克锈

Washer 10GB96.1

A210111000195

螺栓

Bolt M10×16GB5783 10.9

A210307000036

螺母

Nut M10GB6170 10

24000637

垫圈10GB97.1 达克锈

Washer

12602227

电瓶保护罩

Battery protective

11583629

蓄电池固定架

Battery fixed

A820606030643

蓄电池胶垫

Cushion, battery

12569036

蓄电池胶垫

Battery rubber padSY305.1.6-63

A820301015908

双头螺柱

Stud

A210111000199

螺栓M12×20GB5783 10.9级

Bolt M12×20GB5783 10.9 grade

60060548

垫圈12GB96.1 达克锈

Washer 12GB96.1

12739184

继电器防护罩

Relay Protective

12456158

空滤横梁

air cleaner cross

11945338

空滤挡板

Air cleaner baffleSY310C1.1.6-

11945285

连接梁

Connection Beam

11945719

左前支架

Left(F) bracket

A820302010101

支杆

Rod, bearing

A210508000009

销轴

Roll, pin

A210491000014

Pin

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *